

CONSTRUCTION MATERIALS

TECHNOLOGIES

LABORATORY TEST REPORT

Report for: Coral Architectural Products 4750 Distribution Lane Tampa, FL 33605

Attention: Mr. William Smith

Product Type: Aluminum Storefront System	Product Series/Model: FL600T Series		
Project No.: CORL-007-02-01	Source: Coral Architectural Products		

Series: FL600 (110.25"x120.00") Fixed Aluminum Storefront System					
Test Method Description Summary of Result					
Air Leakage (Infiltration) 75Pa:	0.02 cfm/ft ² (0.1 L/s/m ²)				
Air Leakage (Infiltration) 300Pa:	0.05 cfm/ft ² (0.3 L/s/m ²)				
Water Penetration Resistance Test Pressure:	15.0 psf (730 Pa)				
Positive Design Test Pressure (DP):	+45 psf (+2160 Pa)				
Negative Design Test Pressure (DP):	-45 psf (-2160 Pa)				
Forced Entry Resistance	Type "D" Grade 40				

Test Methods/Specifications:

- Testing Application Standard (TAS) 202-94 Criteria for Testing Impact & Non-Impact Resistant Building Envelope Components Using Uniform Static Air Pressure
 - ASTM 283 04(2012) Standard Test Method for Determining Rate of Air Leakage Through Exterior Windows, Curtain Walls, and Doors Under Specified Pressure Differences Across the Specimen
 - ASTM E331 00(2016) Standard Test Method for Water Penetration of Exterior Windows, Skylights, Doors, and Curtain Walls by Uniform Static Air Pressure Difference
 - ASTM E547- 00(2016) Standard Test Method for Water Penetration of Exterior Windows, Skylights, Doors, and Curtain Walls by Cyclic Static Air Pressure Difference
 - ASTM E330-14 Standard Test Method for Structural Performance of Exterior Windows, Doors, Skylights, and Curtain Walls by Uniform Static Air Pressure Difference
 - ASTM F588-14 Standard Test Methods for Measuring the Forced Entry Resistance of Window
 Assemblies, Excluding Glazing Impact

Testing Dates: 06/15/2017	Report Date: 08/07/2017
Test Record Retention Date: 08/07/2027	

• Reference must be made to Project No., CORL-007-02-01, dated 08/07/2017 for complete test specimen description and detailed gateway results.

<u>CORL-007-02-01</u> PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

I.	Product Manufacturer & Location:	Coral Architectural Products 3010 Rice Mine Road Tuscaloosa, AL 35406
II.	Accreditated Testing Laboratory:	PRI-Construction Materials Technologies, LLC 6412 Badger Drive Tampa, FL 33610
	II.1. Testing Location:	Testing was conducted at PRI-CMT located in Tampa, FL. Calibration of testing instrumentation was performed by a PRI-CMT representative in compliance with PRI-CMT In- House quality control program governed by ISO/IEC 17025- 05
III.	Product Type:	Aluminum Storefront System
IV.	Product Series/Model:	FL600T Series
v.	Test Specimen Details: V.1. <u>Sizes:</u> V.1.1. Overall Unit Size: V.1.2. Top Fixed Size: (x2) V.1.3. Bottom Fixed Size: (x2) V.2. <u>Framing Members:</u> V.2.1. Head/Sill/Jamb:	2800mm x 3048mm (110.25" x 120") 8.53m ² (91.7ft ²) 1302mm x 2235mm (55.13" x 47.75") ¹ 1302mmx 813mm (55.13" x 73.25") ¹ Head/Jambs with filler Part# FL634T & FL625T, Sill Part# FL626T Extruded (6063-T6) aluminum straight cut, and mechanically secured at each corner thru the iambs and
		into the internal screw bosses of the corresponding head and sill, with three (#14 x 1") steel fasteners per corner. Silicone sealant was applied at all external intersections. Butyl tape was applied between intersections.
	V.2.2. Intermediate Vertical:	Part# FL634T and Part# FL625T Extruded aluminum (6063- T6) 3048mm (120") straight cut, and mechanically secured thru the ends into the head/sill screw bosses with three (#14 x 1") per end. Vertical intermediates were snapped together. Silicone sealant was applied at all external intersections. Butyl tape was applied between intersections
	V.2.3. Intermediate Horizontal:	Part# FL626T Extruded aluminum (6063-T6) 1315mm (51.75") straight cut, and mechanically secured thru the cooresponding jambs and vertical intermediate with three (#14 x 1") steel fasteners per end. Silicone sealant was applied at all external intersections. Butyl tape was applied between intersections
	V.2.4. Subsill:	Part# FL639T Extruded (6063-T6) aluminum 2800mm (110.25") straight cut. See installation for anchorage to substrate. Silicone sealant was applied on the interior leg.

Notes: 1. Measured from ends to approximate center lines of intermediate members.

CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

V.3.Glazing:

V.3.1. Daylight Opening Sizes:

		Size	Tota		
Location	SI (mm) Imperial (inches)		SI (m²)	Imperial (ft ²)	Quantity
Top Lite	1315 x 1102	(51.75 x 43.38)	1.45	(15.88)	2
Bottom Lite	1315 x 1746	(51.75 x 68.75)	2.30	(9.5)	2

V.3.2. IGU Configuration:

IGU	Spacer	Interior	Exterior	Glazing	Glazing
Thickness	Type	Pane	Pane	Method	Bite Depth
Dual Glaze 25.4mm (1")	Aluminum box. Single Sealed	6mm (1/4") tempered	6mm (1/4") tempered	Each glass lite was set from the exterior onto two 5/8" tall by 1-1/4" wide and 4" long setting blocks. The glass lites were secured with aluminum glazing stops Part# FL303 on the sill and horizontal intermediates. All glass lite perimeters were sandwitched between push-in EPDM glazing gasket Part# NG1 on the interior and exterior.	13mm (1/2")

V.4. Weeping System:

Drainage Type	Member Location	Location on Frame Member	Drainage Size	Quantity
Weep Hole	Subsill exterior face draining to the exterior	152mm (6.00") O.C. from each end, and 152mm (6.00") on each side of the intermediate vertical framing member	6.4mm (0.25") diameter	4 total

CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

V.5.<u>Components:</u>

Component	Description	Location/Fastening	Quantity
Water Diverter Part# WD300-1	Molded Plastic 34mm x 34mm x 102mm (1.36" x 1.34" x 4")	Located on each end of the horizontal intermediate.	4 total

V.6. Weatherstripping: "No Weatherstripping"

V.7. Reinforcements: "No Reinforcement"

V.8. Screen: "No Screen"

V.9. Installation

The test specimen was installed into a nominal $51 \text{ mm x} 203 \text{ mm} (2^{\circ} x 8^{\circ})$ Souther Yellow Pine wooded test buck. The rough opening maintained a clearance of $3.2 \text{ mm} (0.13^{\circ})$ around the perimeter of the test specimen. Dow 795 silcone sealant was utilized to seal the interior and exterior perimeters to the test buck.

Frame Member	ame Member Dimensional Location on Anchor Description		Quantity
Head	51mm (2.00") and 127mm (5.00") O.C. from each jamb and on each side of the vertical intermediate.	1/4" x 4" steel fastener	8 Total
Sill	Secured to the subsill 51mm (2.00") and 127mm (5.00") O.C. from each jamb and on each side of the vertical intermediate.	#12 x 1-1/2" steel fastener	8 Total
51mm (2.00") and 127mm (5.00")SubsillO.C. from each jamb and on eachside of the vertical intermediate.		1/4" x 3" steel fastener	8 Total
Jambs	127mm (5.00") O.C. on each side of the horizontal intermediates.	1/4" x 3" steel fastener	2 per Jamb 4 Total

Detailed drawings showing wall thickness of all members, corner construction and hardware application are on file and have been compared to the sample submitted. A test sample will be retained at the test laboratory for a period of 2 years; electronic documentation will be retained for 10 years. Manufacturer's drawings and bill of materials are contained in Appendix A.

<u>CORL-007-02-01</u> PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report. VI. Test Results: Testing was performed at an ambient condition of 23°C (74°F) with 60% Rh.

Test Results: TAS 202 / ASTM E330– FL600T Series Aluminum Storefront System						
Test Specification	Test Pressure	Allo	owable	Recorded Measurement		Result
Air Infiltration	75 Pa (1.57 psf)	0.06 cfm/ft ²		0.02 (0.1	cfm/ft² L/s/m²)	Pass ¹
ASTM E283	300 Pa (6.27 psf)	(0.3	(0.3 L/s/m ²)		cfm/ft² L/s/m²)	F 833
Test Specification	Test Pressure	Deflection Set ³	Allowable ³	Indicator ⁴	Recorded Measurement	Result
		Deflection		Intermediate Vertical	0.33" (8mm)	
	+34 psf (+1600 Pa)		Report Only	Intermediate Horizontal	0.01" (<1mm)	
¹ / ₂ Uniform Load Structural ASTM E330 ²				Sill Between Anchors	0.01" (<1mm)	D
¹ / ₂ Test Load				Intermediate Vertical	0.43" (3mm)	Pass
TAS202	-34 psf (-1600 Pa)	Deflection	lection Report Only	Intermediate Horizontal	0.01" (<1mm)	
				Sill Between Anchors	0.01" (<1mm)	
Test Specification	Test Pressure	Deflection Set ³	Allowable ³	Indicator ⁴	Recorded Measurement	Result
			0.66" (16.7mm)	Intermediate Vertical	0.45" (11mm)	
		Deflection	0.30" (7.6mm)	Intermediate Horizontal	0.04" (1mm)	
Uniform Load Structural ASTM E330 ^{1,2} Design Pressure	+45 psf		0.24" (6.1mm)	Sill Between Anchors	0.02" (1mm)	Dece5
	(+2200 Pa)	00 Pa)	0.34" (8.7mm)	Intermediate Vertical	0.01" (<1mm)	Pass
1 43202		Set	0.16" (4.1mm)	Intermediate Horizontal	0.01" (<1mm)	
			0.13" (3.3mm)	Sill Between Anchors	<0.01" (<1mm)	

CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

Coral Architectural Products TAS 202 FL600T Series Aluminum Storefront System (110-1/4" x 120") Page 6 of 17

Test Specification	Test Pressure	Deflection Set ³	Allowable ³	Indicator ⁴	Recorded Measurement	Result	
				0.66" (17mm)	Intermediate Vertical	0.62" (16mm)	
		Deflection	0.30" (8mm)	Intermediate Horizontal	0.02" (1mm)		
Deflection ASTM E330 ^{1,2}	-45 psf		0.24" (6mm)	Sill Between Anchors	0.02" (1mm)	D ece5	
Design Pressure	(-2200 Pa)		0.34" (9mm)	Intermediate Vertical	0.01" (<1mm)	Pass ^a	
TAS202		Set	0.16" (4mm)	Intermediate Horizontal	0.01" (<1mm)		
			0.13" (3mm)	Sill Between Anchors	<0.01" (<1mm)		
Test Specification	Test Pressure	Allowable		Recorded I	Measurement	Result	
Water Intrusion ASTM E547	(15 psf)	No penetra	No penetration of water		eakage	Beec	
Water Intrusion ASTM E331 (15 min)	720 Pa	excluding trim and hardware.		No Leakage		Pass	
Test Specification	Test Pressure	Deflection Set ³	Allowable ³	Indicator ⁴	Recorded Measurement	Result	
				Intermediate Vertical	0.69" (18mm)		
		Deflection	Report Only	Intermediate Horizontal	0.04" (1mm)		
Uniform Load Structural ASTM E330 ^{1,2} Test Load TAS202	+68 psf			Sill Between Anchors	0.03" (1mm)	D ===5	
	(+3300 Pa)	3300 Pa) Set	0.34" (9mm)	Intermediate Vertical	0.02" (1mm)	Pass	
			0.16" (4mm)	Intermediate Horizontal	0.01" (<1mm)		
			0.13" (3mm)	Sill Between Anchors	<0.01" (<1mm)		

CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

Coral Architectural Products TAS 202 FL600T Series Aluminum Storefront System (110-1/4" x 120") Page 7 of 17

Test Specification	Test Pressure	Deflection Set ³	Allowable ³	Indicator ⁴	Recorded Measurement	Result ^{5,6}	
				Intermediate Vertical	0.71" (18mm)		
		Deflection	Report Only	Intermediate Horizontal	0.02" (1mm)		
Structural ASTM E330 ^{1,2}	-68 psf			Sill Between Anchors	0.03" (1mm)	Bace ⁵	
Test Load	(-3300 Pa)	(-3300 Pa)		0.34" (9mm)	Intermediate Vertical	0.01" (<1mm)	rass [*]
TA5202	Set	0.16" (4mm)	Intermediate Horizontal	0.01" (<1mm)			
			0.13" (3mm)	Sill Between Anchors	<0.01" (<1mm)		
Test Specification	Test Pressure	Allo	Allowable		leasurement	Result	
Forced Entry Resistance ASTM F588	N/A	No	Entry	Туре Grad	e: "D" le: 40	Pass	

Notes:

- 1. The tested specimen meets (or exceeds) the performance levels specified in AAMA/WDMA/CSA 101/I.S.2/A440 for air leakage resistance.
- 2. Loads were held for 30 seconds.
- 3. Deflection, permanent set captured on the intermediate vertical, intermediate horizontal, and on the sill between anchors. The unsupported spans measured 114.75" (2915mm) on the vertical, and 52" (1321mm) on the horizontal, and 42" (1067mm) on the sill between anchors. Deflection allowables were L/175 at design pressure, and 0.3% of maximum span permanent deformation at design pressure and test pressure.
 - a. Deflection allowables where indicated: Verticals 0.66" (17mm); Horizontal 0.30" (8mm); Between Anchors 0.24" (6mm).
 - b. Permanent Set allowables where indicated: Verticals 0.34" (9mm); Horizontal 0.16" (4mm); Between Anchors – 0.13" (3mm)
- 4. See Appendix "A" for indicator locations.
- 5. Upon completion of testing the specimen did not have indication of deterioration or incipient failure, such as cracking, fastener loosening, local yielding exceeding (0.3%) of unsupported spans, deflection exceeding (L/175) at design pressure of the unsupported spans, or loss of adhesive bond.
- 6. ASTM E547 consisted of 4 five-minute cycles with pressure and one-minute dwell time between cycles. Tested without a screen.

VII. Equipment Utilized:

- VII.1. Computer controlled reversible blower with pressure transducers
- VII.2. Water spray rack
- VII.3. Laser distance transducers
- VII.4. Gas mass with LFE

<u>CORL-007-02-01</u> PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

Coral Architectural Products TAS 202 FL600T Series Aluminum Storefront System (110-1/4" x 120") Page 8 of 17

VIII.	Official List of Witnesses:	Company
	Tim Efaw	PRI-CMT
	Daniel Arents	PRI-CMT
	William Smith	Coral Architectural Products

Statement of Attestation:

Testing was conducted in accordance with methods designated in the *Testing Application Standard (TAS)* 202-94 Criteria for Testing Impact & Non-Impact Resistant Building Envelope Components Using Uniform Static Air Pressure. Upon completion of testing the tested assembly successfully resisted static pressure differentials corresponding to +/-45 psf (+/-2200 Pa) as stated in chapter 1620 of The Florida Building Code 5th Edition (2014). The laboratory test results presented in this report are representative of the specimen supplied. This report does not constitute certification of this product which may only be granted by the certification program administer

Signed

Timothy Efaw Manager

Date: 08/07/2017

RIE SE Signed Priest - PE Director

......

08/201-Date:

Report Issue History:

Issue #	Date	Pages	Revision Description (if applicable)
Original	08/07/2017	17	NA

Appendix Attached

<u>CORL-007-02-01</u> PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

Coral Architectural Products TAS 202 FL600T Series Aluminum Storefront System (110-1/4" x 120") Appendix "A" Page 9 of 17

Appendix A

Manufactures Drawings/BOM/Sketches/Photos (8 pages)

CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

155 COME			
NOTES			
e ant e			
SHOWN			
N EACH I			
CLEWICK		F	
SHET		PPH L60	
		TOO	
a bit bit	1 INCO	'FI	
r watera	DEX TO E TO CRAW NO FRAM	L O	
5.	ISMANCS NGS MO NG DEM NG DEM	ES	
	NON NOILS	TI	
		BR	
		5 6	
		AW	
		RODUC	
		RODUCT	
		RODUCT	
Constr	uction Materials Tech	AWINGS	
Specimen same Date: 7/5/	uction Materials Tech le complies with these d parties are noted. 	AWINGS	
Specimen same Date: 7157 Report No. Con	uction Materials Tech le complies with these of parities are noted. 17 Technician:	AWINGS	
Specimen samp Date: 1/5/ Report No. Con	uction Materials Tech le complies with these of parities are noted. 17 Technician: 44 22 - 007 - 02 - 0	AWINGS	
Specimen samp Date: 1/5/ Report No. Con	uction Materials Tech le complies with these of parities arended. 17 Technician: 44 24 - 007 - 02 - 0	AWINGS	
Constr Specimen samp Date: 715 Report No. Constr Report No. Constr	uction Materials Tech le complies with these d parties are noted. 17 Technician:	AWINGS	

CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.



CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

Coral Architectural Products TAS 202 FL600T Series Aluminum Storefront System (110-1/4" x 120") Appendix "A" Page 12 of 17



CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report. Coral Architectural Products TAS 202 FL600T Series Aluminum Storefront System (110-1/4" x 120") Appendix "A" Page 13 of 17



CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.



CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.



CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

SKETCH INDICATOR LOCATIONS



CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.



END OF REPORT

CORL-007-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC; AAMA; Keystone The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.